
ITM Fitness 
Power Tower and Bench



2533118 26

26

33
18

24

26

25
33

33

3

22

33
35

5

33
352

35
33

3533118 2633

33
25

5

33
26

33
25

35
33

3

22
12

33
25
28
32

4
24

24

13

4

24

13

35 3332 28

35 333533 6

7

32
34

19

24

8

33
26

33
35

33
35

33
25

33
35

14

27

17

17 27

24

33
35

33
35

34
32

33
25

2533 21 32 30

21 9

34

29

16

32

19

7

32

20
10

15

31
32
29
16

11

32
34

23

23

32
31

18

24

33

12

PARTS



1 2 3 4

PART LIST

Pre-installed

Bottom Tube
2 pcs

5

25mm Round End
Plug   2 pcs

6 7 8 9 10

11 12 13 14 15

16 17 18 19 20

21 22 23 24 25

31 32 33 34 35

26 27 28 29 30

Under Connect Tube
1 pc

Down Upright Frame
2 pcs

Dip Arm
2 pcs

Front Support
2 pcs

Upper Connect Tube
1 pc

Up Upright Frame
2 pcs

High Pull
1 pc

Back Cushion Frame
1 pc

Bench Frame
1 pc

38mm Round End
Cap   2 pcs

Bench Support Frame
1 pc

Weight Bar
2 pcs

Arm Cushion
2 pcs

Backrest Cushion
1 pc

Bench Cushion
1 pc

Ring Pin
2 pcs

Foam
2 pcs

50mm Square End
Cap   4 pcs

50mm Square End
Plug   2 pcs

38mm Square End
Plug   1 pc

20*40mm Square
End Plug   2 pcs

Hand Grip
8 pcs

Hex Bolt M10x70mm
10 pcs

Hex Bolt M10x65mm
12 pcs

Hex Bolt M8x55mm
2 pcs

Hex Bolt M8x65mm
4 pcs

Carriage Bolt
M8x85mm  2 pcs

Hex Bolt M8x30mm
2 pcs

Hex Bolt M8x15mm
6 pcs

M8 Washer
18 pcs

M10 Washer
44 pcs

M10 Nylon Lock nut
22 pcs

M8 Nylon Lock nut
4 pcs

Pre-installed Pre-installed Pre-installed

Pre-installedPre-installedPre-installed



HARDWARE BAG

(25)Hex Bolt(M10*70)-10pcs

4

10987654321Cm 0

321Inch 0

(26)Hex Bolt(M10*65)-12pcs

(34)Nylon nut(M8)-4pcs

Wrench-2pcs

(35)Nylon nut(M10)-22pcs

(28)Hex Bolt(M8*65)-4pcs

(2
7
)Ca

rriag
e B

olt(M
8*8

5)-2p
cs

HARDWARE PACK

(16)Quick-2pcs

(29)Hex Bolt(M8*55)-2pcs

(31)Hex Bolt

(M8*15)-6pcs

(32)Washer

(M8)-18pcs

(30)Hex Bolt

(M8*30)-2pcs

(33)Washer

(M10)-44pcs



118

26

33
18

26
33

3

33
352

35
33

118 2633

33
26

35 333533 6

33
26

33
35

33
35

18

26
33

3

ASSEMBLY INSTRUCTIONS
STEP 1:

3#

6#

18#

QTY:2

QTY:1

QTY:4

35# QTY:12M10

2# QTY:1

1# QTY:2

33# M10 QTY:24

26# QTY:12M10x65



25
33

35 33

2533

33
35

33
25

33
25 33 35

5

5

3

3

1

33
35

ASSEMBLY INSTRUCTIONS
STEP 2:

35# QTY:4M10

33# M10 QTY:8

25# QTY:4M10x70

5# QTY:2



12

7

3

7

12

3

8

34
32

27

34
32

27

ASSEMBLY INSTRUCTIONS
STEP 3:

12# QTY:2 34# QTY:2M8

8# QTY:1

7# QTY:2

32# M8 QTY:2

27# QTY:2M8x85



7

7

3

2533

33
25

33
25

35 33

4

3

9

33
25

4

33
35

33
35

ASSEMBLY INSTRUCTIONS
STEP 4:

9# QTY:1

4# QTY:2

35# QTY:6M10

33# M10 QTY:12

25# QTY:6M10x70



28
32

4

13

14 9

28
32

4

13

32 30

ASSEMBLY INSTRUCTIONS
STEP 5:

14# QTY:1

13# QTY:2 28# QTY:4M8x65

32# M8 QTY:6

30# QTY:2M8x30



34 32

32
10

15

31
32
29
16

11

32
34

32
31
32
29

166

ASSEMBLY INSTRUCTIONS
STEP 6:

15# QTY:1

11# QTY:1

29# QTY:2M8x55

32# M8 QTY:10

31# QTY:6M8x15

34# QTY:2M8

10# QTY:1

16# QTY:2



16
11

16
6



Manufactured By Bunanstua Ltd.
t/a Inthemarket,Woodstock, Carrigtwohill, Co. Cork, T45T327, Ireland

Call Customer Service on 0214389345, email info@inthemarket.ie
or write to us at the above address.

Registered Company: Buanstua Ltd., t/a InTheMarket.ie
Te1:021-4389345 Email: info@inthemarket.ie

VAT Registered 3700247RH. CRO Number 672650.
Copyright @ 2023. All rights reserved by InTheMarket.ie


